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Our refe;ence: Ares(2021)3072943

Dear Mr. Plicka,

Please find attached a letter on the above mentioned subject.
Kindly note that this is sent by e-mail only.

Kind regards,

Unit "Medicines: policy, authorisation and monitoring"

European | .
Cammissiorn |

European Commission
DG Health and Food Safety

This message represents solely the views of its author and can not be regarded as the official position of the
Commission. It is intended solely for the person to whom it is addressed and may contain confidential information. /!
you have received this message in error, please notify me as soon as possible.
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BN ref. Arest2021)3072943 - 07/05/2021
EUROPEAN COMMISSION
DIRECTORATE-GENERAL FOR HEALTH AND FOOD SAFETY

Health systems, medical products and innovation
The Dircctor

Brussels
SANTE.DDG1.B.5/HL/am(2021)3327045

Dear Dr Plicka,

I have been asked to reply tor your letter dated 29 December 2020 addressed to
President von der Leyen concerning the authorisation of COVID-19 vaccines which was
registered as received by the Commission on 10 March 2021. We have also received your
confirmatory request of 26 April 2021. I apologise for the delay in replying to your
correspondence. ‘

The European Commission is coordinating a common European response to the
coronavirus outbreak. Safe and effective vaccines are important in the fight against the
SARS-CoV-2 virus and the return to our normal lives.

Due to the urgency of the pandemic, vaccines against the SARS-CoV-2 virus (COVID-
19 vaccines) are being developed and authorised in an accelerated manner. But they still
meet the same high standards as all other vaccines.

Massive investments have been made to develop rapidly COVID-19 vaccines. It was
possible for the development to be done more quickly by combining different phases of
the clinical trials.

The European Commission does not organise directly clinical trials but through its
research and innovation funding programmes support has been made available for the
development of the vaccines. In addition, the European Medicines Agency (EMA) is
providing guidance for medicine developers and pharmaceutical companies to help speed
up development and approval of COVID-19 related medicines.

To obtain a marketing approval for a vaccine in the EU, a vaccine developer needs to
submit the results of all testing/investigations to the medicines regulatory authorities in
Europe as part of a ‘marketing authorisation’ application. In the case of COVID-19
vaccines applications are being submitted to the EMA through the centralised procedure
which allows the marketing of a medicine on the basis of a single EU-wide assessment
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and marketing authorisation valid throughout the BU. T he European Commission takes a
decision on whether or not to issue the marketing authorisation on the basis of the
recommendation from the EMA. In line with its COVID-19 Vaccine S_tratcgy', the
Commission reduced the time taken to complete the authorisation procedure for COVID-
19 vaccines.

The applications for authorisation of COVID-19 vaccines undergo a comprehensive
scientific assessment carried out by EMA’s expert scientific committees for human
medicines and safety - the Committee for Medicinal Products for Human Use (CHMP)
and the Pharmacovigilance Risk Assessment Committee (PRAC).

For COVID-19 medicines, EMA has put in place rapid review procedures to deliver
assessments of applications in the shortest possible timeframes while ensuring robust
scientific opinions. Key to this shortening of timescales are ‘rolling reviews’. In a public
health emergency, EMA assesses data for promising vaccines as they become available.
EMA can therefore start evaluating data while the development is still ongoing. When
the medicine’s development is progressed enough for a marketing authorisation
application, the formal assessment procedure can take place in a very short timeframe
because the data have already been sorutinised during the rolling review.

The EMA’s CHMP, once it has concluded its scientific ovaluation of the data and after
assessing the quality, safety and efficacy of the medicinal product in question, makes a
recommendation to the 'Commission on whether the medicine should be granted a
marketing authorisation in the EU.

The European Commission authorises COVID-19 vaccines in accordance with the
applicable legislation, pamely, Regulation (EC) No 726/2004 of the Furopean Parliament
and for the Council of 31 March 2004 laying down Union procedures for the
authorisation and supervision of medicinal products for human and veterinary use and
establishing a European Medicines Agency (OJ L 136, 30.4.2004, p.1).

An essential phase in the decision-making for the authorisation of the COVID-19
vaccines is the consultation of the Member States through the Comitology process.
Member States are responsible for the marketing and use of the product in their countries
so they give their opinion on the authorisation before a decision is granted by the
Commission.

The final stage is the adoption by the Commission through a decision taken by the
College of Commissioners.

The names and dates of authorisation of the COVID-19 vaccines are given below. In
addition, there is the link to their specific webpages in the Union Register of medicinal
produn:ts2 where copies of the initial authorisation decision, accompanying annexes and
subsequent amendments can be found:

e Comirnaty - 21 December 2020 -
https://ec.europa ﬂ@@thidg@g@_@ntsf community-reg ister/html/h 1528 htm

e« COVID-19 Vaccine Moderna — 6 January 2021 -
https://ec.euro! ya.eu/health/ dg‘}cL11‘1‘1(;1_1§Mn1.nu.u1i ty-regrist«;rfhlml!h 1507.htm

e el

| COM(2020) 680 final

2 pitpsi/fec.europa.cwhealth/docume nts/community-register/html/ index_en.htm



e Vaxzevria (formerly COVID-19 Vaccine AstraZeneca) - 29 January 2021 -
https://ec.europa.eu/health/documents/community-register/html/h 1529 . htm

¢ COVID-19 Vaccine Janssen - 11 March 2021 -
hitps://ec.curopa.cu/health/documents/comm umtv~n,usluh’htmlr’h 1525.htm

The vaccines have been granted conditional marketing authorisations which can be used,
for example during public health emergencies, to speed up approval.

Conditional marketing authorisations are a well tested model used for medicines approval
for a long time. They can be granted for a medicine that addresses unmet medical needs
of paticnts on the basis of less comprehensive data, including pharmaceutical and non-
clinical data, than normally required. The available data must indicate that the medicine’s
benefits outweigh its risks (i.e. it has a positive benefit-risk balance) and the applicant
should be in a position to provide the comprehensive data in the future, The
authorisations have a robust post-authorisation legulatory framework based on legally
binding obligations, safeguards and conllols

Conditional marketing authorisations are valid for one year and can be renewed annually.

Once a conditional marketing authorisation has been granted, the marketing authorisation

holder must fulfil specific obligations within defined timelines. These obligations could

include completing ongoing or new studies or collecting additional data to confirm the

medicine's benefit-risk .balance remains positive. They are included in Annex II of the

Commission decision, copies of which are available on the previously mentioned

webpages of the Union Register of medicinal products. The CHMP assesses whether the «
obligations have been fulfilled.

The safety and effectiveness of the COVID-19 vaccines are rigorously monitored, as for
all medicines, through the EU’s established medicines monitoring system. In addition,
special measures are in place to quickly collect and evaluate new information. For
example, for new authorisations manufacturers usually must send a safety report to the
EMA every six months. For COVID-19 vaccines, safety reports must be sent every
month®. In addition, the EMA set up additional large-scale safety monitoring given the
exceptionally high number of people expected to receive the vaccines®,

Information on the known side effects of the vaccines are included in the product
information addressed to the healthcare professionals and patients. This information can
be found in the Annexes to the authorisation decisions. The information to healthcare
professionals is included in Annex I “summary of product characteristics”: section 4.8 of
Annex I includes details of undesirable effects and lists the adverse reactions detected in
clinical trials and post-authorisation experience; section 4.3 indicates if there are any
contraindications; and, section 4.4 provides information on special warning and
precautions for use. Annex III includes the “package leaflet: information for the user” of
the vaccine, in section 4 details of possible side effects are given.

The details of the EMA assessments are published on their website. Below are details of
the basis of the vaccine and the direct link to the European public assessment reports

¥ httpssfwww.ema.curopa.cu/en/human-regulatoryioverview/public-health-threats/coronavirus-disease-

covid-19/treatiments-vaceines/vaceines-covid-19/covid- 1Y-vaceines-authorised#fsafety -updates-for-
authorised-covid-|9-vaccines-section

https:/www.ema.europa.ewen/news/ema-ecde-join-forces-enhanced-post-marketing-monitoring-
covid- 1 Y-vaccines-europe




(EPAR) that were adopted by the CHMP at the time of initial authorisation of the
vaccines.

° CumimatyS —mRNA vaccine (nucleoside modified) -
h1tps:fr’www.cznam'lx'ol)a,cufen;’doc-umcntsfassessmentﬂ'e.porifcomirnatv—enan
public-assessment-report en.pdf

e COVID-19 Vaccine Moderna® —~ mRNA Vaccine (nucleoside modified) -
hl‘tps:Ifwww.eum.europ;-t.eufei.]fdocumelltsz’assess;ment‘-report‘/covid—'[9—vaccinc»
moderna-epar-public-assessment-report_cn.pdf

e Vaxzevria’ (formerly COVID-19 Vaccine AstraZeneca) — adenovirus -
hl;l‘ps:;’/www.ema.curoDa.cufenfducuments;’assessment-report;/vaxzcvria—-
previously-covid-1 9—vaccin(-:-asl‘razencca-euar~puhlic-asscssmcm—reporl en.pdf

» COVID-19 Vaccine Janssen® - adenovirus -
https://www.ema .europa.ew/en/documents/assessment-report/covid-19-vaccine-
janssen-epar-public-assessment-report en.pdfl

The EPARs provide information on the evidence of the period of protection of the
vaccine available at the time of initial authorisation. This evidence continues to be
collected through on-going studies the outcomes of which will be submitted to EMA for
their scientific assessment.

In the case of the authorisations related to the COVID-19 vaccines, the EMA is also
committed to publishing the details of the underlying clinical trials which are accessible
through their clinical data website”.

The scientific assessment by the EMA and the Commission’s authorisation procedure are
in accordance with the regulatory framework. The authorised COVID-19 vaccines are
under close monitoring, if emerging evidence requires an update of the marketing
authorisation this will also be completed within the regulatory framework.

Yours sincerely,
(e-signed)

Andrzej Jan RYS

hl'[p.t;:fl\\wvw,cnw.cumpa.euicn!mcdlcincsflmmaan;PAR.fcomi:‘nag

b https://www.ema.curopa.cu/en/medici nesfthuman/EPAR/covid-19-vaccine-moderna

d https:/fwww.ema.curopa.eu/en/med icines/human/EP AR/vaxzevria-previously-covid-1 9-vaccine-
astrazeneca

. https://www.cma.curopa.eu/en/medicines/human/EP A R/covid- 19-vaceine-janssen

9

https://clinicaldata.ema.ewropa.eu/web/ed p/home
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Vazeny pane Plicko,

Byl jsem po#addn, abych odpovédél na véé dopis ze dne 29. prosince 2020 adresovany uZivateli
ptedseda von der Leyen ohledné povoleni vakcin COVID-19, které bylo

registrovan tak, jak jej Komise obdrzela dne 10. brezna 2021. Obdrzeli jsme také vase
potvrzujici Zadost ze dne 26. dubna 2021. Omlouvam se za zpoZdéni pti odpovidani na vase
korespondence.

Evropska komise koordinuje spole¢nou evropskou reakci na EU

koronavirova nakaza. Bezpetné a ucinné vakciny jsou dulezité v boji proti

Virus SARS-CoV-2 a navrat do nasich béznych Zivotd.

vzhledem k naléhavosti pandemie jsou vakciny proti viru SARS-CoV-2 (vakciny COVID19) vyvijeny a
autorizovany zrychlenym zplisobem. Ale stale

splfiuji stejné vysoké standardy jako viechny ostatni vakciny.

Do rychlého vyvoje vakcin COVID-19 byly vynalozeny zna&né investice. to bylo

je moiné, aby byl vyvoj proveden rychleji kombinaci rtiznych fazi

klinické studie.

Evropska komise neorganizuj‘e klinické studie p¥imo, ale prostfednictvim svych

EU poskytla podporu programim financovani vyzkumu a inovaci

vyvoj vakcin. Kromé toho je Evropskd agentura pro lécivé pfipravky (EMA)
poskytovéni pokynd vyvojarim lé¢iv a farmaceutickym spole¢nostem, aby pomohli urychlit
zdokonalit vyvoj a schvalovani lécivych piipravki souvisejicich s COVID-19.

Aby vyvojaF vakcin ziskal souhlas s uvedenim vakciny na trh v EU, musi to udélat
predlofit vysledky viech zkousek / éetieni regulaénim Gfadiim pro lécivé pfipravky v
Evropa jako soutdst zadosti o registraci”, V pfipadé COVID-19

sadosti o vakciny se predklddaji EMA centralizovanym postupem

ktery umoZiuje uvedentf léciveho ptipravku na trh na zékladé jednotného posouzeni pro celou EUa
registrace platné v celé EU. Evropska komise bere a

rozhodnuti o tom, zda vydat rozhodnuti o registraci ti nikoli na zakladé

doporuceni EMA. V souladu se svou strategii vakcin COVID-19



n

Komise zkratila dobu potfebnou k dokoncéeni postupu povolovani vakein COVID19,
Zadosti o povoleni vakcin COVID-19 projdou komplexnim

védecké hodnoceni provadéné odbornymi védeckymi vybory EMA pro ¢lovéka

léky a bezpecnost - Vybor pro humanni lécivé pfipravky (CHMP)

a Vybor pro posuzovani rizik v rdmci farmakovigilance (PRAC).

U lé¢ivych pFipravk( COVID-19 zavedla agentura EMA postupy rychlého prezkumu
hodnoceni zadosti v co nejkratsich tasovych ramcich a pfi zajisténi robustnosti
védecké nazory. Klicem k tomuto zkraceni ¢asovych obdobi jsou ,,pribézné kontroly”. Na vefejnosti
zdravotni pohotovost, EMA hodnotf (daje o ;Iibn\?ch vakcinédch, jakmile budou k dispozici.
EMA tedy muze zacit vyhodnocovat data, zatimco vyvoj stale probiha. Kdyz

vyvoj létivého pfipravku postacuje pro registraci

formdlni postup posouzeni miZe probéhnout ve velmi kratkém ¢asovém ramci
protoZe data jiZ byla podrobena kontrole béhem pribéiné kontroly.

Vybor CHMP agentury EMA poté, co dokonéi své védecké hodnoceni adajii a poté
posuzovani kvality, bezpecnosti a u¢innosti daného lécivého pripravku ¢ini:
doporuceni Komisi o tom, zda by mél byt ilééiv\? pfipravek udélen a

registrace v EU.

Evropskd komise povoluje vakciny COVID-19 v souladu s

piislugné pravni piedpisy, zejména nafizeni Evropského parlamentu (ES) €. 726/2004
a pro Radu ze dne 31. bfezna 2004, kterou se stanovi postupy Unie pro

- povoleni a dozor nad humdnnimi a veterindrnimi lécivymi pfipravky a -

o zfizeni Evropské agentury pro lé¢ivé piipravky (UF. vést.L 136, 30.4.2004, s. 1).
Zasadni faze rozhodovéni o povoleni COVID-19

otkovani je konzultace s ¢lenskymi staty prostrednictvim komitologického procesu.
Clenské staty odpovidaji za marketing a pouzivani produktu ve svych zemich

tak se vyjadii k povoleni dfive, neZ vyda rozhodnuti



Komise.
Konecénou fazi je prijeti Komisi rozhodnutim pfijatym
Shor komisari.

Nézvy a data povoleni vakcin COVID-19 jsou uvedeny niZe. v

navic existuje odkaz na jejich konkrétni webové stranky v unijnim registru lé¢ivych pfipravkd

produkty2, kde jsou kopie plvodniho rozhodnuti o povoleni, doprovodné pfilohy a
dalsi zmény lze nalézt:

[l Comirnaty - 21. prosince 2020 -
https://ec.europa.eu/heaIth/documents/community—register/htmI/hI1528.htm

[ COVID-19 Vaccine Moderna - 6. ledna 2021 -

https://ec.europa.eu/health/documents/community-register/html/h1507.htm

1 COM (2020) 680 final

2

https://ec.europa.eu/health/documents/community-register/html/index_en.htm

; ;

Vaxzevria (dfivel Vaxzevria (dfive vakcir{a COVID-19 AstraZeneca) - 29. ledna 2021 -
https://ec.europa.eu/health/documents/community-register/html/h1529.htm

[l vakcina COVID-19 Janssen - 11. bfezna 2021 -
https://ec.europa.eu/health/documents/community-register/html/h1525.htm
Vakcindm byla udélena podminéna rozhodnuti o registraci, ktera lze pouiZit,

napfiklad pfi mimofadnych uddlostech v oblasti vefejného zdravi k urychleni schvalovani.

Podminéna rozhodnuti o registraci jsou dobfe vyzkousenym modelem pouzivanym ke schvaleni

l&¢ivych pripravkd

na dlouhou dobu. Mohou byt udéleny na Iék, ktery fesi neuspokojené lékafské potieby

pacient(l na zakladé méné komplexnich Gdaji, véetné farmaceutickych a neklinickych udajd, nez jsou

obvykle pozadovany. Dostupné tdaje musi naznacovat, Ze légivy pfipravek obsahuje

pfinosy prevazujf nad jeho riziky (tj. maji pozitivni pomér pfinosi a rizik) a Zadatelem



by mél byt schopen v budoucnu poskytnout komplexni data. The
povoleni maiji silny poregistracni regulaéni ramec zalozeny na legalné
zdvazné povinnosti, zaruky a kontroly.

Podminéna rozhodnuti o registraci jsou platnd po dobu jednoho roku a Ize je kaZzdoro¢né
prodluZovat.

Jakmile je udélena podminéna registrace, registrace

driitel musi spInit konkrétni povinnosti ve stanovenych Ihitéch. Tyto povinnosti mohly

zahrnujf dokonéeni probihajicich nebo hovych studii nebo shromazdovani dal3ich Gdajd k potvrzeni

Pomér pfinost a rizik lécivého pripravku zlstava pozitivni. Jsou zahrnuty v pfiloze I tmluvy
Rozhodnuti Komise, jehoZ kopie jsou k dispolzici na vySe uvedeném

webové stranky registru lécivych pfipravki Unie. Vybor CHMP hodnoti, zda

zévazky byly splnény.

Bezpelnost a ucinnost vakcin COVID-19 je pfisné sledovana, pokud jde o

vsechny leky prostiednictvim zavedeného systému sledovani légivych pfipravkd v EU. Navic,
jsou zavedena specidlni opatfeni pro rychly shér a vyhodnoceni novych informaci. Pro
napfiklad u novych povoleni r'nusi vyrobci obvykle zaslat bezpecnostni zpravu do

EMA kaZdych Sest mésicll. U vakcin COVID-19 je tfeba zasfilat bezpecnostni zprévy vidy
mésic3

. Kromé toho EMA zfidila dalsi rozsahlé monitorovani bezpetnosti vzhledem k

neocekavané vysoky pocet lidi, ktefi o¢kovani oéekdvajia

Informace o znamych vedlejsich G¢incich vakcin jsou obsaZzeny ve vyrobku

informace urcené zdravotnickym pracovnikiim a pacientiim. Tyto informace mohou
naleznete v pfilohach rozhodnuti o povoleni. Informace pro zdravotnictvi

profesiondlové je uveden v pfiloze | ,Souhrn Gdaji o pfipravku”: oddil 4.8

Piiloha | obsahuje podrobnosti o nezadoucich tcincich a uvadi nezadouci Ucinky zjisténe v
klinické studie a poregistracni zkusenosti; ¢ast 4.3 uvadi, zda existuji

kontraindikace; a ¢ast 4.4 poskytuje informace o zvlastnich varovanich a



bezpeénostni opatfeni pro poufiti, P¥loha Il obsahuje , pfibalovou informaci: informace pro
uZivatele” z

vakcina, v &asti 4 jsou uvedeny podrobnosti o moznych nezadoucich Géincich.

Podrobnosti o hodnocenich EMA jsou zvefejnény na jejich webovych strankach. Nize jsou uvedeny
podrobnosti o

zdklad vakciny a pfima vazba na evropské vefejné hodnotici zpravy

3

https://www.ema.europa.eu/cs/huma n-regulatory/overview/public-health-threats/coronavirus-
diseasecovid~19/treatments-vaccinesfvaccings~c0vid-19/c0vid—19-vaccines—authorised# bezpeénostni
aktualizace-sekce pro autorizované-covid-19-vakciny

4

https://www.erna.europa.eu/en/news/ema-ecdc—join—forces-en hanced-post-marketing-
monitoringcovid—l9—vaccines-éur0pe(EPAR), které byly pfijaty vyborem CHMP v dobé pocateéni
registrace

vakciny.
Comirnaty5
- vakcina mRNA (modifikovana nukleosidy) -

https:/fwww.ema.europa.eu/en/documents/assessment-report/comirnaty—epa rpublic-assessment-
report_en.pdf

Vakcina COVID-19 Moderna 6
- mRNA vakcina (modifikovana nukleosidem) -

https://www.ema‘europa.eu/en/documents/aSSESsment-report/covid-19~vaccinemoderna-epa r-
public-assessment-report_en.pdf

Vaxzevria7
(dfive vakcina COVID-19 AstraZeneca) - adenovirus -

https://www.ema.europa.eu/en/documents/assessment—report/vaxzevria previously-covid-19-
vaccine-astrazeneca-epa r-public-assessment-report_en.pdf

Vakcina COVID-19 Janssen

- adenovirus -



https://www.ema.europa.eu,/en/documents/assessment-report/covid—19-vaccinejanssen—epar-
public-assessment-report_en.pdf

Soubory EPAR poskytuji informace o dtikazech o dobé ochra ny pripravku

vakcina dostupnd v dobé poéateéni registrace. Tyto dlkazy zGstavaji

shromézdény prostfednictvim probihajicich studif, jejichZ vysledky budou pfedlozeny agentufe EMA
jejich védecké hodnoceni. |

V pfipadé povoleni souvisejicich s vakcinami COVID-19 je to také EMA

zavazala se zvefejnit podrobnosti zakladnich klinickych studii, které jsou pfistupné

prostfednictvim jejich webovych stranek klinickych Gdaji9

Védecké posouzeni ze strany EMA a schvalovaci postup Komise jsou

v souladu s regulacnim ramcem. Povolené vakciny COVID-19 jsou

pod petlivym monitorovénin:\, pokud nove dlikazy vyZaduji aktualizaci marketingu
povoleni bude také dokonéeno v regulaénim ramci.

S uctou, |

(podepsano elektronicky)

Andrzej Jan RYS

5
https:/jwww.ema.europa.eu/en/medicines/human/EPAR/comirnaty

b
https://www.ema.europa.eu/en/medicines/human/EPAR/covid-19-vaccine-moderna
7

https://www.ema.eu ropa.eu/en/medicines/human/EPAR/vaxzevria-previously-covid-19-vaccin



